[image: image26.bmp]
前言

  用户订购零件时请参考本册，若与实车有不同，请以实车为准。如欲知某零部件的名称、件号或装配关系，可按零部件的的形状，在有关的插图中查找，便可知其装配位置。然后按图上的序号在相应的表格中即可查到零部件的名称、件号和数量。后续更改，不再通知。

FOREWORD
Please make reference to this book when you plan to purchase the parts．Any difference against the real motorcycle．please do as per the real．To get information concerning a certain component part，first located by its shape，the part in the illustration which show its fitting position，then，find out the reference number of that part and look it up the corresponding table where all information about the part a provided，such as the name，part number，quantity or its fitting relationship with other parts．Any modifications will not be informed ahead of time．
目录contents
方向柱／手把管Steering stem／Steering bar．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．1手把操纵件Handle controller．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．3
前大灯／Headlight．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．5
仪表Meter．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．7
前／后转向灯Front／Rear turn light．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．9
尾灯／牌照灯Tail light／License light．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．11油箱Fuel tank．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．13
化油器Carburetor．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．15化油器Carburetor．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．17空滤器／消声器Air cleaner／Exhaust muffler．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．19
前减震Front absorber ．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．21
前轮总成Front wheel assy．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．23前制动器Front brake．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．25
前制动钳Front brake caliper ．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．27
平叉／后减Fork／Rear absorber．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．29后轮总成Rear wheel assy．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．31后制动器Rear brake．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．33
后制动器Rear brake．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．35后制动钳Rear brake caliper．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．37
搁脚／脚蹬Footrest．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．39
左／右车体Left／Right body cover．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．41
前／后挡泥板Front／Rear mad fender．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．43座垫／侧支架Seat／Side stand．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．45电器件Electrical parts.．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．47
车架Frame．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．．49
Steering stem／Steering bar
[image: image2.jpg]



1
Steering stem／Steering bar
	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	503000-G0064
	方向柱
	Direction Column
	1

	2
	503700-G0009-005
	上连板总成
	Upper board assembly
	1

	3
	503700-G0009-009
	上连板
	Upper plate
	1

	4
	503700-G0009-014
	螺栓
	Bolt
	4

	5
	503700-G0009-015
	卡子
	Clamp
	1

	6
	503700-G0009-012
	卡座
	Card seat
	2

	7
	503700-G0009-013
	螺母
	Nut
	2

	8
	503700-G0009-014
	Bolt
	
	4

	9
	503700-G0009-016
	Bolt
	
	2

	10
	600001-G0077
	Direction tube
	
	1

	11
	503700-G0009-011
	Cover nut
	
	1

	12
	503700-G0009-010
	Flat mat
	
	1

	13
	503700-G0009-008
	Lock nut
	
	1

	14
	503700-G0009-006
	Dust cover
	
	1

	15
	503700-G0009-017
	Gaskets
	
	1

	16
	503700-G0009
	Directional bearing assembly
	
	1

	17
	503700-G0009-001
	Upper axis
	
	1

	18
	503700-G0009-002
	Steel ball
	
	1

	19
	503700-G0009-003
	Upper seat ring
	
	1

	20
	503700-G0009-003
	Lower seat circle
	
	1

	21
	503700-G0009-002
	Steel ball
	
	1

	22
	503700-G0009-001
	Lower axis
	
	1

	23
	360000-G0070-001
	Direction Lock
	
	1

	24
	GB/T70.1-2000
	Inner hexagonal cylinder head bolt M8
	
	2


2
Handle controller
[image: image3.jpg]



3

手把操纵件Handle controller
	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	901100-G0069
	Left rear view mirror
	
	1

	2
	901200-G0069
	Right rear view mirror
	
	1

	3
	901100-G0069-001
	Left mirror back case
	
	1

	4
	901200-G0069-001
	Right rear view mirror back case
	
	1

	5
	901100-G0069-002
	Glue sleeve
	
	2

	6
	901100-G0069-003
	Mirror rod
	
	2

	7
	901100-G0069-004
	Waterproof sleeve
	
	2

	8
	901100-G0069-005
	Lock nut
	
	2

	9
	600101-G0033
	Left hand glue
	
	1

	10
	372101-G0017
	Left handle
	
	1

	11
	606000-G0054
	Clutch Cable 
	
	1

	12
	371100-G0011
	Left Brake Switch
	
	1

	13
	607000-G0063
	Throttle Cable 
	
	1

	14
	371200-G0011
	Right Brake Switch
	
	1

	15
	600201-G0040
	Oiler 
	
	1

	16
	372101-G0017-001
	Left Handle Adj. Bolt
	
	1

	17
	372101-G0017-002
	Left Handle Limit Screw
	
	1


4
Headlight
[image: image4.jpg]



5

Headlight
	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	331000-G0086
	Headlight assembly 


	

	1

	2
	331000-G0086-001
	Headlight harness 


	
	1

	3
	331000-G0086-002
	Position bulb 


	
	1

	4
	331000-G0086-003
	Big bulb circlip 


	
	1

	5
	331000-G0086-004
	Big light bulb


	
	1

	6
	331000-G0086-005
	Lamp holder


	
	1

	7
	331000-G0086-006
	Reflection bowl 


	
	1

	8
	331000-G0086-007
	Mask 
	
	1

	9
	331000-G0086-008
	Circlip fixing screw 


	
	1

	10
	331000-G0086-009
	Spring retaining washer bolt 

	
	1

	11
	331000-G0086-010
	Bolt
	
	1

	12
	906204-G0007

	Clip nut M6, white zinc 


	
	1

	13
	331200-G0019
	Headlight left bracket assembly 


	
	1

	14
	331300-G0019
	Headlight right bracket assembly 


	
	1

	15
	331200-G0019-001
	Headlight left bracket 


	
	1

	16
	331300-G0019-001
	Headlight right bracket


	
	1

	17
	331200-G0019-002
	Headlight bracket rubber sleeve 


	
	4

	18
	810100-G0099
	Front shroud 


	
	1

	19
	906211-G0001
	Hexagon socket head cap screw M6×12

	
	4

	20
	906204-G0007
	Clip nut M6, white zinc


	
	4


6
Meter

[image: image5.jpg]o ——d)g

15





7

	Meter

序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	351000-G0133
	
Instrument assembly

	
	1

	2
	351000-G0133-001
	Instrument wiring harness
	
	1

	3
	351000-G0133-002
	light bulb

	
	7

	4
	351000-G0133-003
	Instrument back cover 

	
	1

	5
	351000-G0133-004
	Mileage heart fixing plate 

	
	1

	6
	351000-G0133-005
	Tachometer combination 

	
	1

	7
	351000-G0133-006
	Odometer combination 

	
	1

	8
	351000-G0133-007
	Meter cover 

	
	1

	9
	351000-G0133-008
	Block display 

	
	1

	10
	351000-G0133-009
	Blocking mounting screws

	
	2

	11
	351000-G0133-010
	Tachometer mounting screw 1 

	
	1

	12
	351000-G0133-011
	Tachometer mounting screw 2 

	
	2

	13
	351000-G0133-012
	Instrument back cover mounting screw 

	
	5

	14
	351000-G0133-013
	Mileage movement mounting screw 

	
	2

	15
	350500-G0056
	Mileage line 

	
	1

	16
	906211-G0001
	Hexagon socket head cap screw M6×16 

	
	2

	17
	351000-G0133-014
	Instrument assembly mounting flange bushing


	
	2


8
Front／Rear turn light
[image: image6.jpg]



9

Front／Rear turn light
	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	333400-G0055
	Front Left Turn Signal
	
	1

	2
	333500-G0055
	Front Right Turn Signal 
	
	1

	3
	333600-G0043
	Rear Right Turn Signal
	
	1

	4
	333700-G0043
	Rear Left Turn Signal
	
	1

	5
	333400-G0055-001
	前左/右转向灯柄
	
	2

	6
	333400-G0055-002
	灯泡
	
	4

	7
	333400-G0055-003
	后壳
	
	4

	8
	333400-G0055-004
	反光碗
	
	4

	9
	333400-G0055-005
	卡子
	
	4

	10
	333400-G0055-006
	螺钉
	
	4

	11
	333400-G0055-007 
	面罩
	
	4

	12
	333400-G0055-008
	转灯安装螺母
	
	4

	13
	333600-G0055-001
	后左/右转向灯柄
	
	2

	14
	
	
	
	

	15
	
	
	
	

	16
	
	
	
	

	17
	
	
	
	

	18
	
	
	
	

	19
	
	
	
	

	20
	
	
	
	

	21
	
	
	
	

	22
	
	
	
	

	23
	
	
	
	

	24
	
	
	
	

	25
	
	
	
	


	26
	
	
	
	

	27
	
	
	
	

	28
	
	
	
	

	29
	
	
	
	

	30
	
	
	
	


10
Tail light／License light
[image: image7.jpg]



11

Tail light／License light
	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	332000-G0061
	Tail Light Assy
	
	1

	2
	345000-G0008
	License plate light assembly


	
	1

	3
	345000-G0008-001
	License plate light harness


	
	1

	4
	345000-G0008-002
	License Plate Light Bulb 12V5W


	
	1

	5
	345000-G0008-003
	License plate lamp housing


	
	1

	6
	306400-G0002
	Back reflector


	
	1

	7
	GB/T6177.1-2000
	Nut M6, white zinc


	
	5


12
Fuel tank
[image: image8.jpg]



13

	Fuel tank
序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	801000-G0157
	油箱总成
	Fuel tank assembly


	1

	2
	360000-G0070-002
	油箱锁
	Fuel tank lock


	1

	3
	360000-G0070-004
	钥匙
	key
	1

	4
	GB70-86
	螺栓M5×12
	Bolt M5×12


	5

	5
	801000-G0157-002
	油箱上盖
	Fuel tank top cover


	1

	6
	801000-G0157-003
	油箱密封垫
	Fuel tank gasket


	1

	7
	801000-G0157-001
	油箱下盖
	Fuel tank lower cover
	1

	8
	802000-G0011
	油开关
	Oil switch

Tubing


	1

	9
	904252-G0014
	油管
	Tubing


	2

	10
	904252-G0014-001
	油管夹
	Tubing clamp


	4

	11
	808200-G0049
	油箱左护板
	Fuel tank left guard


	1

	12
	808300-G0049
	油箱右护板
	Fuel tank right guard


	1

	13
	809500-G0001
	油箱总护板
	Fuel tank total guard


	1

	14
	811100-G0001
	导风板
	Baffle


	1

	15
	906213-G0001
	十字带垫螺钉M5×12
	Cross pad screw M5×12


	2

	16
	906204-G0006
	卡子螺母M5
	Clip nut M5


	2

	17
	906211-G0002
	内六角大扁头螺钉M6×16
	Hexagon socket head cap screw M6×16


	2

	18
	906211-G0002
	内六角大扁头螺钉M6×16
	Hexagon socket head cap screw M6×16


	3

	19
	906211-G0002
	内六角大扁头螺钉M6×16
	Hexagon socket head cap screw M6×16


	4

	20
	906213-G0002
	十字带垫螺钉M5×16
	Cross pad screw M5×16


	2

	21
	906213-G0002
	十字带垫螺钉M5×16
	Cross pad screw M5×16


	2

	22
	GB/T70．1-2000
	内六角圆柱头螺钉M5×16
	Hexagon socket head cap screw M5×16


	1


14
Carburetor
[image: image9.jpg]



15

Carburetor
	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	161000-G0075
	化油器总成
	Carburetor Assembly
	1

	2
	161000-G0075-001
	节气门
	
	1

	3
	161000-G0075-002
	油针
	
	1

	4
	161000-G0075-003
	开口挡圈
	
	1

	5
	161000-G0075-004
	V型长簧
	
	1

	6
	161000-G0075-005
	节气门回位簧
	
	1

	7
	161000-G0075-006
	上盖密封垫
	
	1

	8
	161000-G0075-007
	上盖
	
	1

	9
	161000-G0075-008
	拉线护套
	
	1

	10
	161000-G0075-009
	密封圈
	
	1

	11
	161000-G0075-010
	节气门调整螺钉
	
	1

	12
	161000-G0075-011
	节气门调整螺钉弹簧
	
	1

	13
	161000-G0075-012
	化油器本体组件
	
	1

	14
	161000-G0075-013
	浮子室密封环
	
	1

	15
	161000-G0075-014
	放油调节针
	
	1

	16
	161000-G0075-015
	放油密封垫
	
	1

	17
	161000-G0075-016
	浮子室本体
	
	1

	18
	161000-G0075-017
	螺钉组件
	
	3

	19
	161000-G0075-018
	浮子销
	
	1

	20
	161000-G0075-019
	浮子组件
	
	1

	21
	161000-G0075-020
	针阀拉钩
	
	1

	22
	161000-G0075-021
	针阀
	
	1

	23
	161000-G0075-022
	主量孔
	
	1

	24
	161000-G0075-023
	主泡沫喷管
	
	1

	25
	161000-G0075-024
	主喷咀
	
	1

	26
	161000-G0075-025
	密封圈
	
	1

	27
	161000-G0075-026
	垫圈
	
	1

	28
	161000-G0075-027
	怠速调整弹簧
	
	1

	29
	161000-G0075-028
	怠速调节针
	
	1

	30
	161000-G0075-029
	卡箍
	
	1


Carburetor

[image: image10.jpg]


17

Carburetor

	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	31
	161000-G0075-031
	通气管
	Snorkel
	1

	32
	100004-G0001
	进气管
	Intake pipe


	1

	33
	GB/T6170-2000
	六角螺母M6
	Hex nut M6


	2

	34
	GB/T5783-2000
	螺栓M6×20
	Bolt M6×20


	2


18
Air cleaner／Exhaust muffler
[image: image1.jpg]


[image: image11.jpg]



19
Air cleaner／Exhaust muffler
	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	171000-G0061
	空滤器总成
	Air filter assembly


	1

	2
	171000-G0061-001
	空滤器左盖
	
	1

	3
	171000-G0061-002
	空滤器滤芯
	
	1

	4
	171000-G0061-003
	空滤器右盖
	
	1

	5
	GB/T818-2000
	螺钉M6×40
	
	6

	6
	906211-G0002
	内六角大扁头螺钉M6×16
	
	3

	7
	171000-G0061-004
	空滤器抱箍
	
	1

	8
	GB/T818-2000
	十字槽盘头螺钉M5×30
	
	1

	9
	181000-G0141-001
	消声器前段
	
	1

	10
	181000-G0141-002
	消声器后段
	Muffler Assembly
	1

	11
	181001-G0001
	密封垫
	
	1

	12
	181000-G0141-003
	消声器抱箍
	
	1

	13
	181000-G0141-004
	抱箍紧固螺栓
	
	1

	14
	GB/T16674-1996
	螺栓M8×25
	
	

	15
	GB/T16674-1996
	螺栓M8×20
	
	

	16
	GB/T6177-2000
	螺母M8
	
	

	17
	GB/T6177-2000
	螺母M8
	
	


20
Front absorber
[image: image12.jpg]



21
Front absorber
	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	501100-G0071
	左前减震总成
	Left front shock absorbing assembly


	1

	2
	502000-G0070
	右前减震总成
	Right front shock absorbing assembly


	1

	3
	306100-G0002
	前侧光片
	Front side light film


	１

	4
	430008-G0012
	里程表软轴线夹
	Odometer soft axis clamp


	１

	5
	501100-G0071-001
	左底筒
	
	1

	6
	502000-G0070-001
	右底筒
	
	1

	7
	501100-G0071-002
	防尘套卡圈
	
	2

	8
	501100-G0071-003
	前叉管组合
	
	2

	9
	501100-G0071-004
	端盖螺塞
	
	2

	10
	501100-G0071-005
	O型密封圈
	
	2

	11
	501100-G0071-006
	活塞管
	
	2

	12
	501100-G0071-007
	衬套
	
	2

	13
	501100-G0071-008
	油封
	
	2

	14
	501100-G0071-009
	减震弹簧
	
	2

	15
	501100-G0071-010
	活塞环
	
	2

	16
	501100-G0071-011
	防尘密封
	
	2

	17
	501100-G0071-012
	缓冲弹簧
	
	2

	18
	501100-G0071-013
	螺母
	
	2

	19
	
	
	
	

	20
	
	
	
	


22
前轮总成Front wheel assy
[image: image13.jpg]



23
Front wheel assy
	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	902002-G0063
	前轮轴
	Front axle


	1

	2
	422000-G0029
	计速器总成
	Speedometer assembly


	1

	3
	401000-G0046
	前轮辋总成
	Front rim assembly


	1

	4
	GB/T279-88
	前轮轴承1
	Front wheel bearing 1


	1

	5
	401000-G0046-002
	前轮毂
	Front hub


	1

	6
	401000-G0046-001
	前轮圈
	Front rim



	1

	7
	401000-G0046-005
	辐条螺母
	Spoke nut


	36

	8
	401000-G0046-003
	前外辐条
	Front outer spoke


	18

	9
	401000-G0046-004
	前内辐条
	Front inner spoke


	18

	10
	GB/T279-88
	前轮轴承2
	Front wheel bearing 2


	1

	11
	401000-G0046-006
	前轮油封
	Front wheel seal


	1

	12
	404001-G0037
	前轮外胎
	Front tire


	1

	13
	404100-G0025
	前轮内胎
	Front wheel inner tube


	1

	14
	401001-G0001
	前轮垫带
	Front wheel pad


	1

	15
	441000-G0054-035
	前碟刹盘
	Front disc brake disc


	1

	16
	441000-G0054-036
	前碟刹盘安装螺栓M8×25
	Front disc brake disc mounting bolt M8×25


	4

	17
	902005-G0167
	前轮左衬套
	Front wheel left bushing



	1

	18
	GB6187
	螺母M14
	Nut M14


	1


Front brake
[image: image14.jpg]



25
Front brake
	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	441000-G0054-B01
	前碟刹上泵组合
	Front disc brake pump combination


	1

	2
	441000-G0054-B02
	制动手柄组合
	Brake handle combination


	1

	3
	441000-G0054-001
	台阶螺栓M6×35
	Step bolt M6×35


	1

	4
	GB/T6184-2000
	自锁螺母M6
	Self-locking nut M6


	1

	5
	441000-G0054-002
	上胶套
	
	1

	6
	441000-G0054-B03
	活塞，皮碗，回位弹簧（主油泵组合）
	
	1

	7
	441000-G0054-003
	前碟刹上泵体
	
	1

	8
	441000-G0054-004
	油杯垫
	
	1

	9
	441000-G0054-005
	油杯衬垫
	
	1

	10
	441000-G0054-006
	油杯盖
	
	1

	11
	GB/T819-2000
	十字槽沉头螺栓M4×12
	
	2

	12
	GB/T16674-1996
	法兰面螺栓M6×22
	
	1

	13
	441000-G0054-007
	卡子
	
	1

	14
	441000-G0054-008
	油镜
	
	1

	15
	441000-G0054-009
	O型密封圈
	
	1

	16
	441000-G0054-010
	开关
	
	1

	17
	GB/T823-1988
	十字槽盘头螺钉M4×10
	
	1

	18
	GB/T859-1987  
	轻型弹簧垫圈4
	
	1

	19
	GB848-1985  
	平垫圈4
	
	1

	20
	441000-G0054-011
	开关线
	
	1

	21
	441000-G0054-012
	前碟刹软管
	Front disc brake hose


	1

	22
	441000-G0054-013
	进油螺栓护套
	Oil inlet bolt sheath


	1

	23
	441000-G0054-014
	进油螺栓
	Oil inlet bolt


	2

	24
	441000-G0054-015
	硫化垫圈
	Vulcanized gasket


	4

	25
	441000-G0054-016
	前碟刹软管橡胶卡
	Front disc brake hose rubber card


	1

	26
	441000-G0054-017
	线夹
	Clip


	1

	27
	441000-G0054-018
	外软管
	Outer hose


	1

	28
	
	
	
	

	29
	
	
	
	

	30
	
	
	
	


26
Front brake caliper
[image: image15.jpg]QI (1)
al





27
Front brake caliper
	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	441000-G0054-B04
	前碟刹下泵总成
	Front disc brake pump assembly


	1

	2
	441000-G0054-019
	前碟刹下泵体
	
	1

	3
	441000-G0054-020
	前碟刹蹄片1
	Brake Pad 1
	1

	4
	441000-G0054-021
	前碟刹蹄片2
	Brake Pad 2
	1

	5
	441000-G0054-022
	蹄片簧
	
	1

	6
	441000-G0054-023
	导销
	
	2

	7
	441000-G0054-024
	螺堵
	
	2

	8
	441000-G0054-025
	放气嘴
	
	1

	9
	441000-G0054-026
	放气嘴防尘罩
	
	1

	10
	441000-G0054-027
	矩形圈
	
	2

	11
	441000-G0054-028
	防尘圈
	
	2

	12
	441000-G0054-029
	分泵活塞
	
	2

	13
	441000-G0054-030
	前碟刹固定片
	Front disc brake fixed piece


	1

	14
	GB/T6187-2000
	自锁螺母M8
	
	1

	15
	441000-G0054-031
	上滑动轴
	
	1

	16
	441000-G0054-032
	上胶套
	
	1

	17
	GB859-1987  
	轻型弹性垫圈8
	
	1

	18
	441000-G0054-033
	下滑动轴
	
	1

	19
	441000-G0054-034
	下胶套
	
	1

	20
	GB/T16674-1996
	法兰面螺栓M8×40
	Flange face bolt M8×40


	2

	21
	
	
	
	

	22
	
	
	
	

	23
	
	
	
	

	24
	
	
	
	

	25
	
	
	
	

	26
	
	
	
	

	27
	
	
	
	

	28
	
	
	
	

	29
	
	
	
	

	30
	
	
	
	


28
Fork／Rear absorber
[image: image16.jpg]



29
Fork／Rear absorber
	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	523100-G0094
	平叉
	Swing Arm
	1

	2
	902002-G0015
	平叉轴
	Swing Arm Axle
	1

	3
	904201-G0019
	链条护卡
	Chain guard


	1

	4
	902009-G0029
	平叉内衬套
	Flat fork inner bushing


	1

	5
	GB6187-2000
	螺母M14
	Nut M14
	1

	6
	405005-G0002
	张紧轮
	Tension wheel


	1

	7
	904200-G0004
	链条滑块
	Chain slider


	1

	8
	521000-G0037
	半链盒
	Half chain box


	1

	9
	231000-G0026
	链条
	Chain


	1

	10
	GB/T16674．1-2000
	法兰面螺栓M6×12
	Flange face bolt M6×12


	1

	11
	GB/T16674．1-2000
	法兰面螺栓M6×12
	Flange face bolt M6×12


	2

	12
	GB/T5783
	螺栓M6×12
	Bolt M6×12


	2

	13
	GB/T70.1-2000
	螺栓M6×20
	Bolt M6×20


	2

	14
	540300-G0055
	后减震总成
	Rear shock absorbing assembly
	1

	15
	540300-G0055-001
	后减震回位簧
	Rear shock absorption return spring


	1

	16
	540300-G0055-002
	上衬套
	Upper bushing


	2

	17
	540300-G0055-003
	下衬套
	Lower bushing


	2

	18
	GB/T5782-2000
	螺栓M12×85
	Bolt M12×85


	1

	19
	GB/T97-85
	平垫￠12
	
	2

	20
	GB93-87
	弹垫￠12
	
	2

	21
	GB/T6170-2000
	螺母M12
	Nut M12


	2

	22
	GB/T5782-2000
	螺栓M12×90
	Bolt M12×90


	1


30
Rear wheel assy
[image: image17.jpg]



31
Rear wheel assy
	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	902002-G0009
	后轮轴
	Rear axle


	1

	2
	523200-G0018
	链条调节器
	Chain regulator


	2

	3
	523200-G0018-001
	链条调节器主体
	Chain regulator body


	2

	4
	523200-G0018-002
	链条调节器平垫
	Chain regulator flat pad


	2

	5
	523200-G0018-003
	链条调节器弹垫
	Chain regulator spring washer


	2

	6
	523200-G0018-004
	链条调节器螺母
	Chain regulator nut


	2

	7
	902005-G0168
	后轮左衬套
	Rear wheel left bushing

Rear wheel left bushing



	1

	8
	GB/T894.1-1986

	轴用弹性挡圈
	Shaft circlip


	1

	9
	GB/T6177-2000
	链盘螺母
	Chain nut


	4

	10
	405100-G0013
	链盘
	Chain plate


	1

	11
	906216-G0001

	链盘螺栓M10×37，镀白锌
	Chain bolt M10×37, white zinc plating


	4

	12
	405000-G0039
	后轮辋总成
	Rear rim assembly


	1

	13
	405000-G0039-006
	衬套
	bushing

Oil seal 1


	4

	14
	405000-G0039-007
	油封1
	Oil seal 1


	1

	15
	GB/T279-88
	轴承1
	Bearing 1


	1

	16
	405000-G0039-002
	后轮毂
	Rear hub



	1

	17
	405000-G0039-001
	后轮圈
	Rear rim


	1

	18
	405000-G0039-005
	辐条螺母
	Spoke nut


	36

	19
	405000-G0039-003
	后外辐条
	Rear outer spoke


	18

	20
	405000-G0039-004
	后内辐条
	Rear inner spoke


	18

	21
	405000-G0039-008
	油封2
	Oil seal 2


	1

	22
	GB/T279-88
	轴承2
	Bearing 2


	1

	23
	408001-G0065
	后轮外胎
	Rear tire


	1

	24
	408100-G0029
	后轮内胎
	Rear tire inner tube


	1

	25
	401001-G0001
	后轮垫带
	Rear wheel pad


	1

	26
	442000-G0006-039
	后碟刹盘
	Rear Brake Rotor

	1

	27
	442000-G0006-040
	后碟刹盘安装螺栓M8×25(φ10×5)
	Rear disc brake disc mounting bolt M8×25 (φ10×5)


	4

	28
	GB6187
	螺母M14
	Nut M14


	1

	29
	
	
	
	

	30
	
	
	
	


32
Rear brake 
[image: image18.jpg]



33
Rear brake 
	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	430400-G0056
	后制动踏板
	Rear brake pedal


	1

	2
	430001-G0039
	后制动回位簧
	Rear brake return spring


	1

	3
	906214-G0001
	螺栓
	bolt


	1

	4
	GB/T6177．1-2000
	法兰面螺母
	Flange nut


	1

	5
	441008-G0002
	后碟刹装饰罩
	Rear disc brake trim cover


	1

	6
	906211-G0002
	内六角大扁头螺钉M6×16
	Hexagon socket head cap screw M6×16


	2

	7
	442000-G0006-001
	后碟刹管
	Rear disc brake


	1

	8
	442000-G0006-002
	线夹
	Clip


	2

	9
	906213-G0001
	十字带垫螺钉M5×12
	Cross pad screw M5×12


	2

	10
	442000-G0006-003
	进油螺栓
	Oil inlet bolt


	1

	11
	442000-G0006-004
	硫化垫圈
	Vulcanized gasket


	4

	12
	442000-G0006-005
	后碟刹主泵泵体
	Rear disc brake main pump body


	1

	13
	442000-G0006-006
	回位弹簧
	Return spring


	1

	14
	442000-G0006-007
	皮碗
	Leather bowl


	2

	15
	442000-G0006-008
	活塞
	piston


	1

	16
	442000-G0006-009
	平垫圈
	Flat Washers



	1

	17
	442000-G0006-010
	卡簧
	Circlip


	1

	18
	442000-G0006-011
	推杆
	Putt


	1

	19
	GB/T6170
	六角螺母M8
	Hex nut M8


	1

	20
	GB/T882-1986
	销柱6×16
	Pin 6×16


	1

	21
	442000-G0006-012
	连接叉
	Connection fork


	1

	22
	GB/T97-2000
	平垫圈6
	Flat washer 6


	1

	23
	GB/T91-2000
	开口销
	Cotter pin


	1

	24
	442000-G0006-012
	密封座
	Seal seat


	1

	25
	442000-G0006-013
	塑料弯管
	Plastic elbow


	1

	26
	442000-G0006-014
	碟刹输油管夹
	Disc brake pipe clamp


	2

	27
	442000-G0006-015
	输油管
	Oil pipeline


	1

	28
	442000-G0006-016
	油杯
	Oil Cup


	1

	29
	442000-G0006-017
	油杯密封胶垫
	Oil cup sealing pad


	1

	30
	442000-G0006-018
	油杯衬垫
	Oil cup liner


	1

	31
	442000-G0006-019
	油杯盖
	Oil cup cover

	1

	
	
	
	
	

	
	
	
	
	


36
Rear brake caliper
[image: image19.jpg]



37
Rear brake caliper
	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	442000-G0006-B01
	后碟刹泵总成
	Rear disc brake pump assembly


	1

	2
	442000-G0006-020
	后碟刹泵
	Rear disc brake pump


	1

	3
	442000-G0006-021
	后碟刹蹄片1
	Rear disc brake shoe 1


	1

	4
	442000-G0006-022
	后碟刹蹄片2
	Rear disc brake shoe 2


	1

	5
	442000-G0006-023
	蹄片簧
	Shoe leaf spring


	1

	6
	442000-G0006-024
	导销
	Guide pin


	2

	7
	442000-G0006-025
	螺堵
	Screw plug


	2

	8
	442000-G0006-026
	放气嘴
	Venting mouth


	1

	9
	442000-G0006-027
	放气嘴防尘罩
	Venting dust cover


	1

	10
	442000-G0006-028
	矩形圈
	Rectangular circle


	2

	11
	442000-G0006-029
	防尘圈
	Dust ring


	2

	12
	442000-G0006-030
	分泵活塞
	Pump piston


	2

	13
	442000-G0006-031
	后碟刹泵安装支架
	Rear disc brake pump mounting bracket


	1

	14
	442000-G0006-032
	连接板
	Connection plate


	1

	15
	442000-G0006-033
	导杆
	Guide rod


	1

	16
	442000-G0006-034
	上滑动轴
	Upper sliding shaft


	1

	17
	442000-G0006-035
	上胶套
	Upper rubber sleeve


	1

	18
	GB859-1987  
	轻型弹性垫圈8
	Lightweight elastic washer 8


	1

	19
	442000-G0006-036
	下滑动轴
	Lower sliding shaft


	1

	20
	442000-G0006-037
	下胶套
	Under rubber sleeve


	1

	21
	442000-G0006-038
	后碟刹固定片螺栓M8×12
	Rear disc brake fixing bolt M8×12

	2


38
Footrest
[image: image20.jpg]



39
Footrest
	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	533300-G0039
	左后脚蹬总成
	Left Rear Footrest 

	1

	2
	534300-G0040
	右后脚蹬总成
	Right Rear Footrest
	1

	3
	533300-G0039-001
	左后脚蹬支架
	
	1

	4
	534300-G0040-001
	右后脚蹬支架
	
	1

	5
	533300-G0039-002
	左后脚踏
	
	1

	6
	534300-G0040-002
	右后脚踏
	
	1

	7
	533300-G0039-009
	后脚蹬胶
	
	2

	8
	533300-G0039-004
	销柱
	
	2

	9
	533300-G0039-007
	弹簧
	
	2

	10
	533300-G0039-008
	钢球
	
	2

	11
	533300-G0039-003
	限位块
	
	2

	12
	533300-G0039-006
	平垫圈
	
	2

	13
	533300-G0039-005
	开口销
	
	2

	14
	GB/T 70.1-2000

	内六角圆柱头螺钉M6×20
	
	4

	15
	531200-G0021
	左前脚蹬总成
	Left Front Foot rest 
	1

	16
	532200-G0021
	右前脚蹬总成
	Right Front Footrest 
	1

	17
	531200-G0021-001
	左前脚蹬支架
	
	1

	18
	532200-G0021-001
	右前脚蹬支架
	
	1

	19
	531200-G0021-002
	前脚蹬胶
	
	2

	20
	GB/T 16674-1996


	法兰面螺栓M8×45
	
	2

	21
	GB/T 6177.1-2000

	法兰面防滑螺母M8
	
	2

	22
	430009-G0002
	搁脚扭簧1
	Footrest torsion spring 1


	1

	23
	430009-G0002
	搁脚扭簧2
	Footrest torsion spring 2

	1


40
Left／Right body cover [image: image21.jpg]



41
Left／Right body cover
	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	829201-G0001
	车体
	Car body


	1

	2
	806100-G0156
	左侧盖
	Left side cover


	1

	3
	806200-G0176
	右侧盖
	Right side cover


	1

	4
	906211-G0001

	内六角大扁头螺钉M6×12
	Hexagon socket head cap screw M6×12


	2

	5
	GB/T 6177.1-2000

	法兰面防滑螺母M6
	Flange surface anti-skid nut M6


	2

	6
	906211-G0002

	内六角大扁头螺钉M6×16
	Hexagon socket head cap screw M6×16


	4

	7
	GB/T845-85
	自攻钉
	Self-tapping screw

	8


42
Front／Rear mud fender
[image: image22.jpg]



43
Front／Rear mud fender
	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	804100-G0168
	前挡泥板
	Front fender


	1

	2
	805200-G0026
	后挡泥前段
	Front Mudguard
	1

	3
	805300-G0029
	后挡泥后段
	Rear Mudguard 
	1

	4
	805500-G0015
	后挡泥板支架
	Rear Fender Bracket 
	1

	5
	906211-G0001

	内六角大扁头螺钉M6×12，镀白锌
	Hexagon socket head cap screw M6×12, white zinc plating


	6

	6
	906213-G0001

	十字带垫螺钉M5×12
	Cross pad screw M5×12


	2

	7
	906204-G0007

	卡子螺母M6,白锌
	Clip nut M6, white zinc


	2

	8
	GB/T 16674-1996


	法兰面螺栓M6×16
	Flange face bolt M6×16


	4

	9
	906221-G0001
	翻边垫圈,白锌￠6×18×4
	Flanging washer, white zinc ¢ 6×18×4

	4


44
Seat／Side stand
[image: image23.jpg]



45
Seat／Side stand
	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	701000-G0301
	座垫
	Seat Cushon
	1

	2
	360000-G0070-003
	座垫锁
	Seat Lock
	1

	3
	360500-G0013
	座垫锁板
	Seat Lock Plate
	1

	4
	530100-G0047
	侧支架
	Side Bracket
	1

	5
	530001-G0010
	侧支架簧
	Side Bracket Spring
	1

	6
	530005-G0006
	弹簧挂板
	Spring Hanging Plate
	1

	7
	906205-G0006

	台阶螺栓M8×30
	Step bolt M8×30


	1

	8
	GB/T6170-2000
	螺母M8
	Nut M8


	1


46
电器件Electrical parts
[image: image24.jpg]



47
Electrical parts
	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	307000-G0203
	主电缆
	Main Wiring Harness (Main Cable)
	1

	2
	312000-G0028
	喇叭组件
	Horn
	1

	3
	304000-G0019
	点火线圈
	Ignition Coil
	1

	4
	301000-G0007
	启动继电器
	Start Relay 
	1

	5
	303000-G0015
	蓄电池组件
	Battery
	1

	6
	302000-G0005
	调压整流器
	Voltage Regulator 
	1

	7
	305000-G0012
	点火器
	CDI (lighter?)
	1

	8
	306500-G0006
	闪光器
	Flasher Relay
	1

	9
	303003-G0003
	电瓶扎带
	Battery Strap
	1

	10
	GB/T 16674-1996


	法兰面螺栓M6×12
	Flange face bolt M6×12


	1

	11
	GB/T818-2000
	十字槽盘头螺钉M5×16

	Cross recessed pan head screw M5×16


	2

	12
	GB/T 16674-1996


	法兰面螺栓M6×12
	Flange face bolt M6×12


	2

	13
	301000-G0007-001
	启动继电器压线螺母
	Start relay crimping nut


	2

	14
	GB/T 16674-1996


	法兰面螺栓M6×16
	Flange face bolt M6×16

	2


48
Frame
[image: image25.jpg]



49
Frame
	序号No.
	零部件图号Part No.
	零部件名称及规格
	Part Name And Standard
	数量Q’TY

	1
	511000-G0147
	车架
	Main Frame 
	1

	2
	511000-G0147-001
	托架
	Lower Frame (Skid Plate Bracket) 
	1

	3
	906104-G0037
	托架下连接螺栓
	Bracket Rear Connecting Bols
	2

	4
	906125-G0003
	托架前连接弹垫
	
	4

	5
	906121-G0011
	托架前连接平垫
	Washer
	4

	6
	906124-G0014
	防滑螺母
	Non slip nut
	4

	7
	906104-G0106
	托架前连接螺栓
	Bracket Front Connecting Bolt
	2


50









10








PAGE  

